
 CITY OF PISMO BEACH 
 

ADOPTED 

SPHERE OF INFLUENCE UPDATE 

MUNICIPAL SERVICE REVIEW 

 

  

 

 

PREPARED BY: 

SAN LUIS OBISPO  

LOCAL AGENCY FORMATION COMMISSION 

SEPTEMBER 19, 2019 

 
 



CITY OF PISMO BEACH   

 

ADOPTED SOI/MSR    2                                   SEPTEMBER 2019 

SAN LUIS OBISPO LOCAL AGENCY FORMATION COMMISSION 

 
 

 
      Commissioners 
 

Chair:  Lynn Compton, County Member 

Vice Chairman:  Tom Murray, Public Member  

Debbie Arnold, County Member 

Marshall Ochylski, Special District Member 

Robert Enns, Special District Member 

Ed Waage, City Member  

Roberta Fonzi, City Member 

     

 
 
    

      Alternates 
 

  Ed Eby, Special District Member 
[...]
sections experiencing slightly substandard pressures and/or fire flows, but are not as critical. 

Third priority projects include upgrades that are not critical in nature, but are recommended 

during routine future replacements.  The City’s Capital Improvement Plan contains project-by-

project information and aligns with the goals of the City for project implementation. 

 

Planned water system improvements are included in the City’s Capital Improvements Program 

that was adopted by the City Council June 19, 2007. The program is prepared in ten-year 

increments and is updated annually. The Water Master Plan has prioritized the projects that are 

most needed to improve the system. 

  

Projects Budgeted or In Process for 2018  

 Shell Beach #1 Reservoir Maintenance and OSHA Upgrades $1,700,000 
 

 Backup Generator Replacement $140,000 
 

 Pismo Heights Generator Enclosure $100,000 
 

 Replace aging water meters throughout the City to ensure reliable water use 
recording $50,000 

 
 Booster Station VFDs $54,500 

 
 Replace miscellaneous equipment related to water system operations $40,000 

 
 Replace six valves per year within the water distribution system $53,000 

 

Projects Budgeted or In Process for 2019 

 Replace miscellaneous equipment related to water system operations $50,000 
 

 Pacific Estates #1 Reservoir Maintenance $750,000 
 

Projects Budgeted or In Process for 2020  

 Charles Street #1 Reservoir Maintenance $654,000 
 

 Replace miscellaneous equipment related to water system operations $30,000 
 

 Five Cities Drive Waterline $150,000 
 

 Replace six valves per year within the water distribution system $33,000 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

 

ADOPTED SOI/MSR 3-41                         SEPTEMBER 2019 
 

 

 
 Replace aging water meters throughout the City to ensure reliable water use 

recording $50,000 
 

 Ocean View Ave/Hwy 101 upgrade $400,000 
 

 Regional Groundwater Sustainability Project $33,000,000 
 

Projects Budgeted or In Process for 2021  

 4th Street Waterline $1,6260,000 
 

 Permanent abandonment of Wells 9 and 10 $20,000 
 

 Cypress Waterline Upgrade $245,000 
 

 Replace miscellaneous equipment related to water system operations $30,000 
 

 Replace six valves per year within the water distribution system $36,400 
 

 Replace aging water meters throughout the City to ensure reliable water use 
recording $50,000 

 
 Remote Read System and Meter Change Out $2,000,000 

 
 Shell Beach #2 Reservoir Maintenance $50,000 

 
Projects Budgeted or In Process for 2022  

 Replace miscellaneous equipment related to water system operations $30,000 
 

 Replace six valves per year within the water distribution system $40,040 
 

 Update the City wide water master plan (every 5 years) $60,000 
 

 Replace miscellaneous equipment related to water system operations $50,000 
 

 Pacific Estates #2 Reservoir Maintenance $75,000 
 

Projects Budgeted or In Process for 2023  

 Replace miscellaneous equipment related to water system operations $80,000 
 

 Replace six valves per year within the water distribution system $40,040 
 

 Replace aging water meters throughout the City to ensure reliable water use 
recording $50,000 

 
 Pismo Oaks  Reservoir Maintenance $50,000 

 
 Replace miscellaneous per the City’s Master Plan and water system needs 

$365,000 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

 

ADOPTED SOI/MSR 3-42                         SEPTEMBER 2019 
 

 

Projects Budgeted or In Process for 2024  

 Replace miscellaneous equipment related to water system operations $30,000 
 

 Replace six valves per year within the water distribution system $44,050 
 

 Replace aging water meters throughout the City to ensure reliable water use 
recording $50,000 

 
 Replace miscellaneous per the City’s Master Plan and water system needs 

$365,000 
 

Projects Budgeted or In Process for 2025  

 Replace miscellaneous equipment related to water system operations $30,000 
 

 Replace six valves per year within the water distribution system $44,050 
 

 Replace aging water meters throughout the City to ensure reliable water use 
recording $50,000 

 
 Replace miscellaneous per the City’s Master Plan and water system needs 

$365,000 
 

 Bello Reservoir Maintenance $30,000 
 
 Other Water Providers 

In addition to the City of Pismo Beach, 11 other private/public water purveyors provide 

water services to area residents.  The primary source for all of these other water 

providers is groundwater pumped water from local Groundwater Basin. These include 

 

 City of Arroyo Grande 

 City of Grover Beach 

 Oceano Community Services District 

 Country Hills Estates (OUA with OCSD conveyed through AG) 

 Canyon Crest Mutual Benefit Water Company (OUA with OCSD conveyed through AG) 

 Terra De Oro Water Company 

 Newsom Spring Mutual Water Company 

 Halcyon Water System 

 Cypress Ridge Water System (owned by Golden State Water) 

 Pacific Dunes Ranch 

 Ken Mar Gardens and Double J Mobile Estates (annexed into OCSD) 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

 

ADOPTED SOI/MSR 3-43                                    SEPTEMBER 2019 

Figure 3-8 Other Water Providers 

 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

 

ADOPTED SOI/MSR 3-44                         SEPTEMBER 2019 

WASTEWATER COLLECTION & TREATMENT SYSTEM 

 

Facility Description. The wastewater disposal system consists of a citywide collection system, 

a treatment plant located adjacent to Pismo Creek, and an ocean outfall line operated by the 

South San Luis Obispo County Sanitation District near Oceano. The collection and treatment 

system consists of gravity sewers, nine lift stations, and force mains which convey raw 

wastewater to a recently upgraded Wastewater Treatment Plant.  The City operates the 

wastewater treatment plant (WWTP) located 0.5 miles northeast of the Pismo Pier at 550 Frady 

Lane.  The WWTP was originally constructed in 1955, with additions and modifications taking 

place in 1973, 1984 and most recently upgraded in 2007.  The estimated dry weather capacity 

of the WWTP is 1.9 million gallons per day (mgd) and the present dry weather flow is 

approximately 1.0 mgd.  The City’s WWTP is presently operating at about 57% of permitted 

capacity (1.1 mgd average daily flows against a permit limit of 1.9 mgd).  The upgrade included 

construction of an entirely new control building, lab, headworks, oxidation ditches, secondary 

clarifiers and an ocean outfall pump system.  The upgrades to the Wastewater Treatment Plant 

comply with the Regional Water Quality Control Board requirements for Secondary Treatment.  

The existing NPDES permit expired on October 23, 2014. The City is currently working through 

the permit renewal process but does not anticipate any significant changes. 

 

The treatment processes consist of a single mechanical bar screen with a 0.625-in. (16-mm) bar 

spacing and a 6-mgd (23,000-m3/d) capacity captures large debris, such as rags and sticks, 

from the raw wastewater in the headworks. In 2015 the City upgraded the headworks by 

installing a new Duperon Flexrake bar screen with ¼-in bar spacing to reduce clogging and 

debris accumulation.  From the headworks, an influent splitter box divides the flow between two 

oxidation ditches, each with a side water depth of 12 ft (3.7 m) and a volume of 0.89 million gal 

(3.4 million L). Aeration is provided by mechanical aerators; about 12% (0.11 million gal [0.42 

million L]) of each tank is anoxic, and 88% is aerobic (0.78 million gal [3.0 million L]). 

 

The City also upgraded the sludge handling system in 2016. The project included replacement 

of the existing dissolved air floatation tanks with a Rotary Screen Thickener for sludge 

thickening, replacement of the existing belt filter press with a Screw Press for sludge 

dewatering, a new building to house the sludge handling equipment, demolition of an 

abandoned digester, and upgrades to the existing electrical, polymer and piping systems.  

Biological nutrient removal is utilized through the plant’s oxidation ditches. This process 

promotes removal of nitrogen from the wastewater without chemical treatment. 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

 

ADOPTED SOI/MSR 3-45                         SEPTEMBER 2019 
 

 

Effluent from the oxidation ditches passes through the mixed liquor splitter box to be evenly 

distributed between the plant’s two 65-ft-diameter (20-m-diameter) secondary clarifiers. These 

clarifiers each have a side water depth of 14 ft (4.3 m) and a volume of 0.35 million gal (1.3 

million L). 

 

From the secondary clarifier, the flow travels through a sodium hypochlorite mixing box to the 

chlorine contact basin. An adequate detention time and environment is provided in this basin to 

disinfect the water. To neutralize the toxic effects of the chlorine, the effluent is dechlorinated 

with sodium bisulfite.  A five mile long pipeline brings treated wastewater to the South San Luis 

Obispo County Sanitary District treatment plant located just south of Oceano. Final effluent 

commingles with effluent from South San Luis Obispo Sanitation District and the disinfected and 

dechlorinated effluent is discharged 1 mi (1.6 km) off the coast of the Pacific Ocean under about 

60 ft (18 m) of water.  Dewatered biosolids are hauled to a composting facility. 

 

The City has a National Pollution Discharge Elimination System permit that regulates the 

discharge from the City.  Waste discharge requirements were adopted by the California 

Regional Water Quality Control Board, Central Coast Region (Regional Board), on December 8, 

1999 what is known as Phase II Final Rule.   A diagram of the treatment process is depicted on 

the next page.  No Water Code violations have been reported. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

 

ADOPTED SOI/MSR 3-46                         SEPTEMBER 2019 
 

 

 

 

The tables below summarize the existing and projected wastewater flows for the City of Pismo 

Beach and the properties currently within the SOI. 

 

Table 3-17 – Existing and Projected Wastewater Flows 

Wastewater 

Factor 

2010 

mgd 

2015  

mgd 

2020  

mgd 

2025 

mgd 

2030(1) 

mgd 

Population 8,570 7,996 8,329 8,676 9,0382 

City Average Annual Flow 1.0 mgd 1.1 mgd 1.15 mgd 1.20 mgd 1.25 mgd 

System Capacity 1.9 mgd 1.9 mgd 1.9 mgd 1.9 mgd 1.9 mgd 

Percent of Capacity 53% 57% 60% 63% 65% 

Notes: (1) Based on build-out potential of existing SOI, the Price Canyon and Los Robles Del 
Mar developments have the potential to increase the City’s population by up to 2,440 people, 
which would increase wastewater generation flow by 0.34 mgd.  Due to the uncertain timing 
of these developments, treatment and reuse of these flows are not evaluated in this 
projection. 

 

Figure 3-9 Treatment Process Schematic 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

 

ADOPTED SOI/MSR 3-47                         SEPTEMBER 2019 
 

 

Wastewater Collection. The City uses gravity flow pipelines ranging in size from 6” to 12” in 

diameter and they are generally located in the street rights of way.  The collection system has a 

capacity of at least 1.9 mgd when operating in peak conditions.  Generally, the shortcoming of 

the collection system has been a mainline in the Shell Beach area and the Addie Street lift 

station located in the Downtown.  The Capital Improvement Maps, Figures 3-11 and 3-12, show 

the wastewater treatment system and the upgrades that are being completed.  

 

Projects Budgeted or In Process for 2019  

 Oxidation Ditch Maintenance $80,000 
 

 Wastewater System Pump Replacement $40,000 
 

 Sewer System Management Plan (SSMP) last updated in 2007 $200,000 
 

Projects Budgeted or In Process for 2020  

 Wastewater System Pump Replacement $40,000  
 

 Identify and repair sewer line areas Affected by Inflow and Infiltration $100,000 
  

 Grit removal between pashall flume and Headworks $50,000 
 

 Rehabilitate Toucan Terrace sewer trestle and gravity lines $400,000 
 

Projects Budgeted or In Process for 2021  

 Identify and repair sewer line areas Affected by Inflow and Infiltration $100,000 
 

 Wastewater System Pump Replacement $40,000 
 

 Grit removal between pashall flume and Headworks $50,000 
 

 Vista del Mar Lift Station Generator and Motor Control System $250,000 
 

Projects Budgeted or In Process for 2022  

 Wastewater System Pump Replacement $41,700 
 

 Bypass Pump $150,000 
 

 Replace miscellaneous equipment related to wastewater system operations 
$50,000 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

ADOPTED SOI/MSR 3-48                                    SEPTEMBER 2019 

Figure 3-10 Wastewater Master Plan 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

ADOPTED SOI/MSR 3-49                                    SEPTEMBER 2019 

Figure 3-11 Wastewater CIP (a) 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

ADOPTED SOI/MSR 3-50                                    SEPTEMBER 2019 

Figure 3-12 Wastewater CIP (b) 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

 

ADOPTED SOI/MSR 3-51                         SEPTEMBER 2019 

Projects Budgeted or In Process for 2023  

 Wastewater System Pump Replacement $41,700 
 

 Ferrous chloride Tank Replacement  $100,000) 
 

 

Projects Budgeted or In Process for 2024  

 Wastewater System Pump Replacement $42,600 
 

 Replace miscellaneous equipment related to wastewater system operations 
$50,000 

 

Projects Budgeted or In Process for 2025  

 Wastewater System Pump Replacement $42,600 
 

Water and Sewer Rates Comparison 

The following tables compare the water and sewer rates of the cities of Pismo Beach, Morro 

Bay, Arroyo Grande, and Grover Beach.  The sample bi-monthly bill was calculated using 10 

units of water as a base.  This information was gathered from website research from each City. 

 

Table 3-18 – Single-Family Water Rates 

 
 

Rate/Fee 
 

 

Pismo  
Beach 

 

 

Morro 
Bay 

 

 

Arroyo  
Grande 

 

 

Grover 
Beach 

 

 

Bi-Monthly Service Meter 
Charge 
 

 

$24.37 
 

$30.00 
 

$32.00 
 

$12.83 
 

 

Water (per 100 cubic feet) 
 

 

$3.55 
 

 

$8.00+ 
 

$4.06 
 

$3.34 
 

Other Charges 
 

 

$0.00 (1) 
 

$0.00 
 

$34.73 (Lopez 

Treatment) 

 

 

$0.00 
 

 

Sample Bi-Monthly Bill 
(10 units of water) 
 

 

 

$59.87 
 

$110.00 
 

$107.33 
 

$46.23 

 

 
 
 
 
 
 
 
 
 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

 

ADOPTED SOI/MSR 3-52                         SEPTEMBER 2019 
 

 

Table 3-19 – Single-Family Sewer Rates 
 

 
 

Rate/Fee 
 

 

Pismo  
Beach 

 

 

Morro 
Bay 

 

 

Arroyo  
Grande 

 

 

Grover  
Beach 

 

Flat Bi-Monthly Rate  
 

 

$65.25 
 

$77.00 
 

$2.64 
 

$11.50 
 

Sewer (per 100 cubic feet water) 
 

 

$0.00 
 

$3.19/unit 
>10 ccf 

 

 

$0.74 
 

$0.00 
 

 

Other Charges 
 

 

$0.00 
 

$0.00 
 

$23.52 
 

$23.52 
 

Sample bi-monthly bill 
(10 units of water) 
 

 

 
$65.25 

 

 
$77.00 

 

 
$33.56 

 

 
$35.02 

 

Figures 3-13 and 3-14 show a rate comparison for four cities in the County.  The following 

charts show the comparison of the cities.  Overall, Pismo Beach’s water and sewer rates for 

residential customers are slightly higher than other coastal cities.  The charts are based upon a 

sample billing using “10 units” of water as a basis. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 

 

ADOPTED SOI/MSR 3-53                         SEPTEMBER 2019 
 

 

 

  

Pismo Beach 
65.25 

Morro Bay 
77.00 

Arroyo Grande 
33.56 

Grover Beach 
35.02 

D
o

ll
a
rs

 

Coastal Cities 

Bill Comparision - Bi-Monthly Residential Sewer - 10 Units 
1 unit = 100 Cubic Feet of Water 